
Model Development of Settling Tank for

Industrial Waste Water Treatment Plant

Project Report

Submitted in partial fulfillment of the requirements

for the degree of

MASTER OF TECHNOLOGY

IN

INSTRUMENTATION AND CONTROL ENGINEERING

(Control and Automation)

By

NEEL PATEL

(13MICC28)

Instrumentation and Control Engineering Section

Department of Electrical Engineering

INSTITUTE OF TECHNOLOGY

NIRMA UNIVERSITY

AHMEDABAD - 382481

MAY 2015



Model Development of Settling Tank for

Industrial Waste Water Treatment Plant

Project Report

Submitted in partial fulfillment of the requirements

for the degree of

MASTER OF TECHNOLOGY

IN

INSTRUMENTATION AND CONTROL ENGINEERING

(Control and Automation)
[...]
C6= Concentration of 6th layer (kg/m3) V= Qr/A (m/h) φ6= Flux coming from 5th

layer

3.1.3 Distributed source function model

Till now, it is assumed that the input of the model is only affected to one layer i.e.

feed in layer. On bases of that all the ODEs are developed and simulation have been

done. The results show that it only affects the concentration of the feed in layer. For

good approximation from the model input should be distributed in to more numbers

of layer.

In new idea of modelling the input is distributed to numbers of layer. So, not only

just feed in layer but also some layer from upper and some layers from below are

affected due to feed in change. Change in feed in will maximum affect the feed in

layer and then effect of change become decreasing with increasing in distance from

feed in layer. So far concentration change only affect the feed in but in new modelling

method it affect the more than one layer that makes difference in simulation results.

Figure shows the comparison between new model and old model. Here for simula-

tion purpose only five layer model is shown. In new model it is considered that feed

in layer is 50% affected by the change in input. Two more layers affected by input

change, one is above the feed in layer and another is below feed in layer. Considering

that both layer affected 25% by change in input.

One bases of the new model set of ODEs can be derived as below. Ode for the

feed in layer can be written as Ordinary differential equation for the inlet layer can



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK19

Figure 3.4: Previous model with input affected to one layer and model with dis-
tributed input to more than one layer.

be

∆z
dC3

dt
= 0.5

QfCf

A
−WC3 − V C3 − φ3 + φ2 (3.15)

Where

C3 = Concentration of inlet layer (kg/m3)

Cf = Feed in Concentration (kg/m3)

Qf = Feed in flow (m3/h)

W= Qe/A (m/h)

V= Qr/A (m/h)

φ2= Flux enter from 2nd layer

φ3= Flux exits from inlet layer



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK20

Now ODE for second layer can be written as

∆z
dC2

dt
= 0.25

QfCf

A
+WC3 −WC2 − φ2 + φ1 (3.16)

where

C2 = Concentration of 2nd layer (kg/m3)

C3 = Concentration of inlet layer (kg/m3)

W= Qe/A (m/h)

φ2= Flux exits from 2nd layer

φ1= Flux enter from 1st layer

ODE for the top layer is

∆z
dC1

dt
= WC2 −

C1Qe

A
− φ1 (3.17)

Where

C1= Concentration of 1st layer (kg/m3)

W= Qe/A (m/h)

φ1= Flux exits from 1st layer

φe = Flow of effluent (kg/m3)

ODE for the fourth layer can be written as

∆z
dC4

dt
= 0.25

QfCf

A
+ V C3 − V C4 − φ4 + φ3 (3.18)

Where

C4= Concentration of 4th layer (kg/m3)

V= Qr/A (m/h)

φ3= Flux coming from inlet layer

φ4= Flux exits from 4th layer



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK21

ODE for the last layer

dC5

dt
= V C3 + φ4 −

CrQr

A
(3.19)

Where

C5= Concentration of 5th layer (kg/m3) V= Qr/A (m/h) φ4= Flux coming from 4th

layer

3.2 Simulation studies

Simulation studies were performed using MATLAB environment. The dimensions

of the settler were chosen as follows: Qf = 1300 m3 /h

Cf = 3.08 kg/m3

Qe=800 m3/h

Qr=500 m3/h

A = 1260 m2

Settling velocity (vs) = 6.56 m/s2

The following parameters of the settling velocity function were used: Specific gravity

(R) = 1.65 quartz for water

Viscosity =1.0 * 10-6 kg/ms

Solids Diameter (D) = 0.2 mm

C1=18 and C2=1 for sand.

Based on this data constants for the process can be derived as:

W = Qe /A = 0.6349 m/h

V = Qr /A = 0.3968 m/h

The initial suspended solids concentration in the settler is assumed to be zero.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK22

3.2.1 Simulation of Five layer model

The system of mass balance ordinary differential equation can be solved using solver of

MATLAB. Simulation results show the each layer concentration with change in input

flow and feed in concentration. Also how the concentration of each layer change with

change in area of tank is shown.

Figure3.5 shows the concentration profile through settler with time. It shows that

concentration in the settler is uniform with exception of the sharp spatial transition.

This was also observed in reference [2]. This sharp spatial transition is not physical

but, results from the discrimination scheme. This can be refined by adding the

gravitational fluxes.

Figure 3.5: Concentration profile for settler with 10 % change in feed in flow(Qf )

Change in feed in flow

Following figures represent the change in concentration of each layer with 10% change

in feed in flow. By observing the concentration profile it is concluded that the change

in concentration in bottom layer is more significant than the change in concentration

in top most layer.

By increasing the area of the tank, each layer of concentration takes more time to

reach steady state. So, ultimately the transient period for concentration is increased

with increment in area. For large area tank the change of concentration in top layer

is lesser than the same in small area tank.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK23

Fig3.6 shows the Simulink result for top most layer i.e. in this case 1st layer. Fig3.7

include the change in 2nd layer with feed in flow, Fig3.8 shows change in inlet layer

concentration, fig3.9 shows the 4th layer concentration and bottom layer concentra-

tion is shown in fig3.10.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK24

Figure 3.6: Concentration change in top layer with change in input flow Qf (i=1)

Figure 3.7: Concentration change in second layer with change in input flow Qf (i=2)

Figure 3.8: Concentration change in third layer with change in input flow Qf (i=3)



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK25

Figure 3.9: Concentration change in fourth layer with change in input flow Qf (i=4)

Figure 3.10: Concentration change in bottom layer with change in input flow Qf (i=5)

3.2.2 Simulation of Seven layer model

By using sets of differential equation Simulation results show the each layer concen-

tration with change in input flow and feed in concentration. Fig 3.11 to fig 3.17 shows

the concentration change in each layer with 10% change in source function.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK26

Figure 3.11: Concentration change in bottom layer with 10 % change in feed in
flow(Qf )

Figure 3.12: Concentration change in second layer with 10 % change in feed in
flow(Qf )

Figure 3.13: Concentration change in third layer with 10 % change in feed in flow(Qf )

3.2.3 Simulation of model with distributed source function

The numerical values used in this study are same as used for previous model. The

only difference is that this model has distributed it source function. Simulation results

show the each layer concentration with change in input flow and feed in concentration.

Also how the concentration of each layer change with change in area of tank is shown.

Simulation results shows the each layer due to 10% change in source function. Feed

in flow of influent is increased by 10% i.e. at the start of the simulation flow is 1300

m3/hr and is taken to 1430 m3/hr. Simulation results are as shown below.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK27

Figure 3.14: Concentration change in fourth layer with 10 % change in feed in flow(Qf )

Figure 3.15: Concentration change in fifth layer with 10 % change in feed in flow(Qf )

Figure 3.16: Concentration change in sixth layer with 10 % change in feed in flow(Qf )

Fig3.12 shows change in concentration of top layer, at the starting time the concen-

tration was 0.01595 kg/m3 after 10% change in input it goes to 0.0176 kg/m3 that

shows the 6.53% change in top layer. At the starting time the concentration was

0.1808 kg/m3 after 10% change in input it goes to 0.198 kg/m3 that shows the 5.55%

change in 2nd layer. At the starting time the concentration was 0.40389 kg/m3 after

10% change in input it goes to 0.4450 kg/m3 that shows the 8.9% change in 3rd layer.

At the starting time the concentration was 0.53901 kg/m3 after 10% change in input

it goes to 0.5950 kg/m3 that shows the 8.9% change in 4th layer. At the starting

time the concentration was 9.450 kg/m3 after 10% change in input it goes to 10.422

kg/m3 that shows the 10.15% change in 5th layer.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK28

Figure 3.17: Concentration change in bottom layer with 10 % change in feed in
flow(Qf )

Figure 3.18: Concentration profile for settler with 10 % change in feed in flow(Qf )



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK29

Figure 3.19: Change in concentration of top layer.

Figure 3.20: Change in concentration of 2nd layer.

Figure 3.21: Change in concentration of 3rd layer.



CHAPTER 3. MODELLING AND SIMULATION OF SEDIMENTATION TANK30

Figure 3.22: Change in concentration of 4th layer.

Figure 3.23: Change in concentration of 5th layer.



Chapter 4

Development of on-site model

CETP- VATVA

For validation of the developed model, ”Common effluent treatment plant (CETP)”

located at VATVA is selected. The 680 member units of the estate are spread in

an area of 13.5 sq. km. in Vatva industrial estate. The effluent from each member

unit is conveyed through internal collection System to CETP in a systematic manner.

Adequate arrangement is made for monitoring quality and quantity of effluent from

each unit.

4.1 Treatment Process at CETP-Vatva

The CETP consist of the following unit.

• Equalization Tank

• Flash Mixer

• Clary Flocculator

• Dissolved Air Floatation Unit

• Aeration Tank

• Secondary Clarifiers

31



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 32

The pre-treated effluent from the member units is pumped to the Equalization Tank.

The Equalization tank is designed to provide residence time of 24 hours under the

maximum flow condition. The contents of the Equalization Tank are thoroughly

mixed equalized with the help of coarse bubble diffused aeration supplemented by a

Turbo Aerator[8].

From the Equalization Tank the wastewater flows through flow-control arrangement

into Flash Mixer where coagulants and flocculants are added. After complete mixing

of the chemicals with the effluent it flows into Flocculator where coagulation and

flocculation of suspended solids, colloids and some of the dissolved pollutants take

place. The overflow from the Flocculator goes to Dissolved Air Floatation (DAF)

Unit. The unit works on the principle of super saturation of the liquid with dissolved

air. The super saturation is achieved by mixing pressurized recycled wastewater with

compressed air. The saturated recycle flow is released at about atmospheric pressure

in the DAF Tank which results in the formation of fine bubbles. These fine bubbles

get attached with flocculated particles and are floated to the top of the tank. These

particles as well as those settled at the bottom of the tank are removed and collected

by the top and bottom scrappers in the form of primary sludge and is collected in

the Primary Sludge Holding Tank from where it is sent to Centrifuge Decanter for

dewatering. The dewatered sludge is then disposed of into Secured Landfill Site at

Vinzol[8].

4.2 Sedimentation Process at CETP- Vatva

The sediment tank at CETP-Vatva is circular type clary flocculator. Till now for

development of model vertical type sediment tank was considered. The schematic

diagram of circular tank with the flow direction is shown below. In this type of tank

water enter from the bottom of the tank and then heavy particles settle down and

clear water will be available at the top of settler. The sludge collected at the bottom

of the tank is removed from bottom.

The basic difference between vertical sediment tank and circular tank is change of



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 33

Figure 4.1: Sedimentation process at CETP-Vatva

location of inlet of the influent. In vertical tank, influent enter the tank at the middle

of the tank while in circular tank influent enters from bottom of the tank. In this

process heavy particles settle down and clear water available at the top of the tank.

For better understanding of process tank is divided in to 8 equal parts and developed

mathematical model for each equal part.

4.3 Development of mathematical Model

Model of the process expressed by can be solved numerically by splitting up the set-

tler into a number of horizontal layers. This leads to a set of ordinary differential

equations which are than solved numerically. A discretised model is shown in fig 4.2.



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 34

Figure 4.2: Discritized model of sediment tank at CETP-Vatva

By use of mass conservation, the set of ordinary differential equations for three layer

model can be derived as follows. From top to bottom the concentration of layer are

described as C1, C2, C3, C4, C5, C6 and C7. The process starts from bottom of

the tank from where the influent enter the tank. It is assumed that input affects to

the bottom layer is maximum and as the height increases the effect of input to layer

become decreased.

By use of mass balance equation the ODE for top layer can be

∆z
dC1

dt
= −WC1 −WC2 − φ1 (4.1)

C1 = Concentration of top layer (kg/m3)

C2 = Concentration of second layer (kg/m3)

φ1= Flux of top layer



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 35

Now ODE for second layer can be written as

∆z
dC2

dt
= WC3 −WC2 − φ2 + φ1 (4.2)

where

C2 = Concentration of 2nd layer (kg/m3)

C3 = Concentration of 3nd layer (kg/m3)

W= Qe/A (m/h)

φ1= Flux exits from 1st layer

φ2= Flux enter from 2nd layer

Now ODE for third layer can be written as

∆z
dC3

dt
= WC4 −WC3 − φ3 + φ2 (4.3)

where

C4 = Concentration of 4th layer (kg/m3)

C3 = Concentration of 3rd layer (kg/m3)

W= Qe/A (m/h)

φ2= Flux enter from 2nd layer

Now ODE for fourth layer can be written as

∆z
dC4

dt
= WC5 −WC4 − φ4 + φ3 (4.4)

where

C4 = Concentration of 4th layer (kg/m3)

C5 = Concentration of 5th layer (kg/m3)

W= Qe/A (m/h)

φ4= Flux enter from 4th layer



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 36

Now ODE for fifth layer can be written as

∆z
dC5

dt
= WC6 −WC5 − φ5 + φ4 + 0.2

QfCf

A
(4.5)

where

C4 = Concentration of 4th layer (kg/m3)

C5 = Concentration of 5th layer (kg/m3)

W= Qe/A (m/h)

φ4= Flux enter from 4th layer

Now ODE for sixth layer can be written as

∆z
dC6

dt
= WC7 −WC6 − φ6 + φ5 + 0.3

QfCf

A
(4.6)

where

C6 = Concentration of 6th layer (kg/m3)

C5 = Concentration of 5th layer (kg/m3)

W= Qe/A (m/h)

φ6= Flux enter from 6th layer

Now ODE for seventh layer can be written as

∆z
dC7

dt
= −WC7 − vC7 − φ7 + φ6 + 0.5

QfCf

A
(4.7)

where

C6 = Concentration of 6th layer (kg/m3)

C7 = Concentration of 7th layer (kg/m3)

W= Qe/A (m/h)

φ6= Flux enter from 6th layer



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 37

4.4 Simulation studies

For simulation MATLAB environment is used. The dimensions of the settler were

chosen as follows:

Here for better process understanding settler is divided in to 8 equal part. So each

parameter related with settler must be divided in to 8 equal parts.

Figure 4.3: Top view with diameter of sediment tank at CETP-Vatva

To find the area of the tank

A = 2Π ∗ h(R− r) (4.8)

Where A= Cross section area of tank

h= height of the tank

R= Outer Radius of tank

r= Inner radius of tank

Using this equation total cross section area of the tank (A)= 172.54m2 And for each

section area should be divided in to 8 part. So the cross section area for each layer

A= 172.54/8 = 21.56m2

Total input flow, effluent flow and return flow are:

Qf = 1000 m3/h

Qe = 700 m3/h

Qr = 300 m3/h



CHAPTER 4. DEVELOPMENT OF ON-SITE MODEL CETP- VATVA 38

On basis of the parameter taken from the sediment tank at CETP-Vatva the sim-

ulation is performed. The concentration profile of the sediment tank is shown in

fig4.4.

Figure 4.4: Concentration profile of sediment tank at CETP-Vatva